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MANUFACTURING CO., INC.

Kit Part #: RP510-10
Kit Description: Kit, Spare Parts, 510M

Model 510M

727 West Manlius Street

PO Box 518

East Syracuse, NY 13057- 0518
Phone: 315-437-8475

Fax: 315-437-1029

Email: nicepeople@morsemfgco.com
Website: wwvw.MORSEmfgco.com

Recommended Spare Parts Kit:

Serial # 225512 to 242093
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REQ'D PART
PER UNIT NUMBER DESCRIPTION
1 3171-P PAD, FLOOR LOCK, PP
2 3049-P CASTER, 6" SWIVEL, VERT LIFT
2 87-P WHEEL, MORTUF, 8", 3/4" BRG
2 705-P CAP, HUB, PUSH-ON, 3/4"
1 3849B-P BEARING BLOCK, SLIDING IDLER
1 12-P CHAIN, ROLLER, #35 W/ M LINK
2 735-P KEY, WOODRUFF, SIZE 9, ASA606
1 14-P GEAR, PINION, 7 TOOTH
1 13-P SPROCKET #35 36T, 3/4" BORE
1 1302-P SHAFT W/ 12T SPROCKET, POCKET
1 64-P ROLL PIN, 3/16 X 1-1/4
1 18-P BEARING, 1" ID X 2-1/2"
1 19-P BEARING, 3/4" ID X 2-1/2"
1 7-P BEARING, 3/4" ID X 1-1/2"
4 3194-P BEARING, 3/4 ID, 82, 500, 600
1 23-P GEAR, SPUR, 72T, 1" HOLE
1 1297-P NUT, 1/4-20 REV HEX LOCK
1 1296-P HHCS, 1/4-20 X 7-1/2 GR5
1 726M-P HINGE PLATE CPT, 1/4" SR
1 96MK1939-20 | KIT, REPAIR, STAR HYD PUMP
1 4195-P KIT, SEAL, 1-1/2 CYL 0504-
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